
Package leaflet: Information for the user 

 

No-Spa 40 mg tablets 

Drotaverine hydrochloride 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible 

side effects not listed in this leaflet. 

- If your symptoms persist or worsen, if you do not feel better or if you feel worse, you must talk 

to your doctor. 

 

What is in this leaflet 

1. What No-Spa is and what it is used for 

2. What you need to know before you use No-Spa 

3. How to take No-Spa 

4. Possible side effects 

5. How to store No-Spa 

6. Contents of the pack and other information 

 

 

1. What No-Spa is and what it is used for 

 

Medicine is indicated for smooth muscle spasms of the gastrointestinal, biliary and urinary tract 

(perceived as recurrent stomach pain). 

 

 

2. What you need to know before you use No-Spa 

 

Do not take No-Spa 

- If you are allergic to drotaverin or any of the ingredients of this medicine (listed in section 6.1) 

or soy lecithin; 

- If you have severe renal, hepatic or heart failure; 

- If you are breastfeeding. 

No-Spa is contraindicated for children under 1 year. 

 

Warnings and precautions 

Talk to your doctor, pharmacist or nurse before taking No-Spa. 

As one possible side effect is lowering of blood pressure, the medicine should be used with caution in 

patients with low blood pressure. 

 

Other medicines and No-Spa 

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines.  

In case of prolonged treatment with other medicines, it is recommended to contact your doctor for 

advice before taking No-Spa. 

Use with caution when taking together with Levodopa, because it may decrease antiparkinsonian 

effect of levodopa and aggravate rigidity and tremor. 

 

 

 



Pregnancy and breast-feeding 

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines. 

 

Pregnancy 

Talk to your doctor or pharmacist before taking this medicine. 

Use the medicine with caution during pregnancy. 

 

Breast-feeding 

It is not recommended to use this medicine during breast-feeding. 

 

Driving and using machines 

In recommended doses, No-Spa usually has no influence on the ability to drive and use machines. 

Upon occurrence of side effects, your ability to drive requires individual assessment. Avoid driving or 

using moving machines when dizzy. 

 

No-Spa contains lactose. 

No-Spa contains lactose. If you have been told by your doctor that you have an intolerance to some 

sugars, consult your doctor before taking this medicine. 

 

 

3. How to take No-Spa 

 

Always use No-Spa exactly as your doctor has told you. Check with your doctor or pharmacist if you 

are not sure. 

 

Usual dose 

Adults: orally 3…6 tablets administered 2…3 times a day.  

Do not exceed the recommended dose. If you experience no relief of symptoms, contact your doctor. 

 

Check with your doctor or pharmacist if you are not sure. 

 

If you take more No-Spa than you should  

Reports in the literature and side effect reports indicate that drotaverine overdose may cause 

weakness, feeling unwell, dizziness, vomiting, headache, low blood pressure and sleepiness. There 

have been reports of heart rate and conduction problems, incl. complex bundle branch block and 

cardiac arrest, which can be fatal. 

 

In the case of accidental or intentional overdose, contact your doctor immediately. 

 

If you forget to take No-Spa 

Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Rarely, you may develop headache, dizziness, nausea, tachycardia (palpitation), insomnia, 

constipation, lower blood pressure, allergic reactions (localized swelling of the skin, urticaria, rash, 

pruritus) when using this medicine. 

 

 



Reporting of side effects 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee/en. 

By reporting side effects you can help provide more information on the safety of this medicine.  

 

 

5. How to store No-Spa 

 

Keep this medicine out of the sight and reach of children. 

 

Do not store above 25°C. Store in original package, protected from light. 

 

Do not use this medication after the expiry date which is stated on the carton. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What No-Spa contains 

- The active substance is drotaverine hydrochloride. One tablet contains 40 mg drotaverine 

hydrochloride. 

- Excipients are magnesium stearate, talc, polyvidone, corn starch, lactose monohydrate. 

 

What No-Spa looks like and contents of the pack 

No-Spa is a round, yellow tablet imprinted with “spa” on one side. 

Packages: 20 tablets in Alu/Alu or PVC/Alu blister pack, 24 tablets in PVC/Alu blister pack, which is 

packaged in a carton. 

 

Not all pack sizes may be marketed.  

 

Secondary Marketing Authorisation Holder: 

First Pharma OÜ 

Härgmäe 22 

13525 Tallinn 

Estonia 

Tel: +372 6441122 

e-post: info@firstpharma.ee 

 

Manufacturer 

CHINOIN Pharmaceuticals and Chemical Works Private Co.Ltd. 

H-1045, Budapest, To u.1-5,  

Hungary 

 

CHINOIN Pharmaceutical and Chemical Works Private Co. Ltd. 

H-2112 Veresegyhaz, Levai u.5, 

Hungary 

 

Repackaging 

GPE Globalpharma OÜ  

Tiigi 61b  

50410 Tartu  

Estonia 

http://www.ravimiamet.ee/en
mailto:info@firstpharma.ee


 

For any information about this medicine, please contact the local representative of the Secondary 

Marketing Authorisation Holder. 

 

This leaflet was last revised in April 2022. 

 


